

RIBB Ribbed Rubber Data Sheet

Subject	Result	Test Method
Back carrier	0.06in ribbed PVC & PET composition	Caliper method
Total applied thickness	0.03in	Calliper method
Adhesive thickness	0.004in	Caliper method
Type of adhesive	Solvent acrylic	N/A
Tack loop (lb/in)	13.819	PSTC-16
Cohesion (hrs/77°F)	24↑	ASTM-7
Adhesion to steel (lb/in)	5.943	PSTC-1
Maximum size of production roll	47in x 60ft	N/A

The independent test laboratory at Adhesive Technical Services Ltd performed the temperature test, England (test results available)

LRV Test Results

SKU (Color)	RAL	Pantone	Av. LRV	Range
RIBB_N (Black)	7021	Black U	1.1	1.8

Coefficient of Friction Data

	Dry Surface Test Result	Wet Surface Test Result
RIBB	116	30

The above tests were conducted in accordance with Pendulum, the tests were conducted at a recognized independent friction testing laboratory, copy certificates are available on request. Tests performed using TRL test vehicle, Four S test data also available if required.

All the above data is for reference only.

©Heskins Ltd 1997-2024